WA KENT CNC
PART LIST

KA-34/40/43 series CNC lathe

KENT Industrial (USA) Inc.

Address: 1231 Edinger Avenue, Tustin, CA, 92780 USA
Phone: (714) 258-8526

Toll Free: 1-800-KENT-USA (1-800-536-8872)

Fax: (714) 258-8530

http://www.kentusa.com/

sales@kentusa.com



Headstock (spindle bore 130mm)

@) @\

= .4/_ _”\...,./_ \m,w/
_NMUU\HK;,, h \ /____l& \ 1___\;
o O m—_.%//dln
~p BT TR l
N
_@ "
<y ,
,...U\.

90



NO | PART NO. DESCRIPTION QUANTITY REMARK
01 |22NC-H-004 AAXIS 1
02 | 22NC-H-006 GEAR 1 M3X28T
03 | 22NC-H-008 SPACE COLLAR 2 45X55X22L
04 | 22NC-H-009 A SHAFT COVER 1
05 | 22NC-HC-036 PULLEY 1 @330
06 |- LUCKING NUT 1 M33XP1.5
07 | 22NC-H-017 B REAR GEAR SHAFT 1 M3X23T
08 | 22NC-H-019 GEAR 1 M3X75T
09 | 22NC-H-005 GEAR 1 M3X48T
10 | 22NC-H-004 SAPCE COLLAR 1 45X55X5L
11 | 22NC-H-016 B,C SHAFT COVER 1
12 | 22NC-H-013-02 | SHAFT C 1
13 | 22NC-H-014 GEAR SHAFT 1 M3X29T
14 | 22NC-H-015 GEAR 1 M3X81T
15 | 22NC-H-012 GEAR 1 M3X56T
16 | 22NC-H-022-03 | GEAR 1 M4X52T
17 | 22G-H-131 SPACE COLLAR 1 70X80X2L
18 | 22NC-H-116 STOPPER 1 85X20L
19 | 22NC-H-116 STOPPER 1 85X72L
20 | 22NC-H-003D MAIN SPINDLE 1 BORE 3136
21 | 22NC-H-024-03 | SPINDLE GEAR 1 M4X80T
22 | 22NC-H-025 LUCKING NUT 1 M180XP3.0
23 | 22NC-H-027 LUCKING NUT 1 M170XP3.0
24 | 22NC-H-179 SPACE COLLAR 1 160X200X60L
25 | 22NC-H-032D SPINDLE FRONT COVER 1 D1-11
26 | 22NC-H-033 SPINDLE REAR COVER 1
27 | 22NC-H-071 ENCODER PULLEY 1 SMX150T
28 | 22NC-H-062-01 | BRAKE DISC 1
29 | 22NC-H-048D REAR SPINDLE NOSE 1 D1-11
30 | 22NC-H-070 ENCODER PULLEY 1

BRACKET
31 | 22NC-HB-076 ENCODER SHAFT 1 SIMENS
32 | 22NC-H-072 ENCODER PULLEY 1 SMX150T
33 | 22NC-H-074 SPACE COLLAR 1 40X50X10L
34 22NC-HB-077 ENCODER HOUSING 1 SIMENS
35 | 402600822001 | BEARING 1 600827
36 | 402620900001 | BEARING 6 6209
37 | 402601000001 | BEARING 2 6010
38 | 402320380001 | BEARING 1 32038

91




NO | PART NO. DESCRIPTION QUANTITY REMARK
39 | 402320340001 | BEARING 1 32034
40 | 402623200001 | BEARING 1 6232
41 | 4026208272001 | BEARING 2 6208272
42 | 00200055001 Cring 1 S55

43 | 00200050001 Cring 4 S50

44 | 00200075001 Cring 1 S75

45 | 00210807045 SHAFT KEYS 1 8X7XA5L
46 | 00211208035 SHAFT KEYS 4 12X8X35
47 | 00211208070 SHAFT KEYS 2 12X8X70L
48 | 00211610050 SHAFT KEYS 2 16X10X50L
49 | 00211208045 SHAFT KEYS 1 12X8X45L
50 | 00211208060 SHAFT KEYS 2 12X8X60L
51 |00210807030 SHAFT KEYS 1 8X7X30L
52 | 0024704005508 | OIL SEAL 1 40X55X8

92




B2 ER )21 |
0001 1~0098-A0
XJ01SQV3H

93



PARTS LIST

DY19-HIA

DATE:89.08.16 *** HEADSTOCK *#** PAGE1/2
NO PARTS NAME PARTS NO DESCRIPTION Q'TY REMARK
1 Nut M30 1
2 Pulley 19HC0280 1
3 0il Seal TC554508 1
4 Bolt M6*25L 3
S Bearing Stand | 19HC0090 |
6 Bearing #6209 7
7 Space Ring 19HC0040 6
8 Gear 19HC0050 1
9 Gear 19HC0060 1
10 Space Ring 19HC0070 1
11 Key 8*8*45L 1
12 Gear Shaft 19HC0030 1
13 Pump Cover 19HC0480 1
14 01l Feed Pump 1RA-2FS 1
15 Nut M16 2
16 Set Bolt M16*60L 1
17 Gear Shaft 19HCO170 1
18 Gear 19HC0370 1
19 Gear 19HC0180 1
20 Gear 19HC0190 1
21 Snap Ring R8S 2
22 O-Ring S85 2
23 Sleeve 19HCO160 2
24 Bolt M16*20L 3
25 Cover 19HC0100 1
26 Gear 19HCO110 1
27 Gear 19HCO121 1
28 Snap Ring R72 3
29 SNAP Ring RS0 2
30 Gear Shafe 19HCO130 |
31 Bearing #6010 2
32 Gear 19HCO150 |
33 Gear 19HCO141 1
34 Bolt M6*25L |
35 Shafe Cover 19HC0240 1
36 Bearing #6040 1
37 Gear 19HC0230 |
38 Nut 19HC038B 2
39 Bearing HR32044X]J 2 HR32042XJ
40 Gear 19HC0220 1

94




NO PARTS NAME PARTS NO DESCRIPTION Q'TY
4] Bolt M8*40L 4
42 Nut- 19HC039B 1
43 Cover 19HC0210 |
44 Bolt M6*35L 6
45 Key 10*8*35L l
46 Shaft 19HC0020 1
47 Key 16*10*36L 1
48 Decipher SIEMENS 1
49 | Decipher Cover 1
50 0i] Seal TC453008 1
51 Bearing #6206 2
52 Sleeve 19HC0270 1
53 Gear 19HC0260 1
54 Key 5*5*24L |
55 Shaft 19HC0250 1
56 Key 10*8*35L 1
57 Cylinder 2
58 Washer AW30 2
59 Nut AN30 2
60 Nut M18 2
61 | Change Bracket |19HC0080 1

95




96



PARTS LIST

DY19-S1A
DATE:89.08.16 *** SADDLE  *** PAGE1/2
NO PARTS NAME PARTS NO DESCRIPTION Q'TY REMARK
1 Bolt M12*100L 1
2 Partial Shsft |21S0160 1
3 Nut M12 1
4 Shaft 2150140 1
5 Tool Rest 2150120 1
6 T-Block 2
7 Bolt M6*20L 12
8 Bolt M6*15L 12
9 | Flexible Cover [19S0160 1
10 Skirt Plate 2180020 1
11 Bolt M16*S0L 4
12 Pin 2
13 | Fast Tool Rack |21S0130 1
14 Link 2180150 2
15 Bolt M12*30L 4
16 Cross Slide 21S0030 1
17 Bolt M8*80L 1
18 Stand 19S0150 1
19 Wiper 1950130 1
20 Bolt M8*30L 2
21 Gib 1950100 1
22 Wiper 19S0140 |
23 Bolt M8 8
24 Screw Bracket |21S0020 1
25 Lead Screw 2150060 1
26 Bolt M8*35L 4
27 Bolt M6*20L 4
28 Plate 1
29 Bolt M6*25L 2
30 Crash Stand 1950690 1
31 Crash Block 1450330 2
32 Bracket 21S0070- l
33 Pin 2
34 Oil Seal TC554009 1
35 Bolt M8*45L 4
36 Bearing #6908 2
37 Bearing Cover |21S0090 1
38 Bolt M6*20L 3
39 Sleeve 2150080 l
40 Nut M30 1

97




PARTS LIST

DY19-SIB

DATE:89.08.16 **+ SADDLE #*** PAGE2/2
NO PARTS NAME PARTS NO DESCRIPTION Q'TY REMARK
4] Motor Bracket (21S0100 1
42 Bolt M8*40L 4
43 Pulley 14B0350 1
44 Washer 2
45 | Pulley SetCover |14B0330 1
46 Bolt M5*30L 3
47 Bolt M6*20L 4
48 Plate NLO317 1
49 Bolt M5*25L 2
50 Plate 1
51 Wiper 19S0170 2
52 Plate NLO318 1
53 Bolt M5*20L 4
54 Motor SIEMENS 1FK7083-5AF71-1AG3 l
55 Bolt M8*25L 6
56 Motor Plate 14B039B 1
57 Pulley 14B032B 1
58 Washer 2
59 | Pulley SetCover (14B0330 1
60 Bolt M5*30L 3
61 Pulley Belt 450L*5M* 1 SH 1
62 Plate 21S0110 1
63 Bolt M8*20L 6
64 Wiper 19S0180 2
65 Screw M5*20L 5
66 Gib 19S0120 1
67 Strip 19S0110 1
68 Gib 19S0050 2
69 Strip 1950040 1
70 Bolt M8*3SL 8

98




99



PARTS LIST

DY19-BlA
DATE:89.08.16 *** BED e PAGE1/2
NO PARTS NAME PARTS NO DESCRIPTION Q'TY REMARK
1 Bolt M8*30L 1
2 Washer T=2 1
3 Pulley Belt XPB- 1800 5
4 Pulley 19B0410 1
5 Key 12*8*80 1
6 Motor SIEMENS 1PH7137-2NF00-0BAO ]
7 Bolt M12*60L 4
8 Nut M12 10
9 Washer 4
10 Rubber Washer 4
11 Set Bolt MI12*115L )
12 Shaft 19B0450 1
13 Motor Plate 19B0040 1
14 Bolt M8*40L 2
15 Bracket 19B0440 |
16 Bed 19B0010 1
17 LUBE Plate 19B0140 1
18 Lubricator YET-Al 1
19 Motor SIEMENS 1FK7101-5AF71-1AG3 1
20 Bolt M12*50L 4
21 Bolt M6*25L 4
22 Motor Plate 1
23 Linker 1
24 Bearing Cover |17B0040 1
25 Set Nut 17B0060 2
26 Set Screw M5*10L 2
27 Sleeve 19B00S0 2
28 Bearing #6207 5
29 011 Seal TC553510 2
30 Front Bracket |17B003E 1
31 Pin : 2
32 Bolt M8*45L 6
33 Base Block 13B0040 18
34 Nut M30 18
35 Base Bolt M30*120L 18
36 Lead Screw 19B0030 1
37 Bolt M6*25L 4
38 Crash Stand 19B0049 2
39 Crash Block 1950090 1
40 Crash Stand 19B0050 1

100




PARTS LIST

DY19-BIB

DATE:89.08.16 *s*%  BED M PAGE2/2
NO PARTS NAME PARTS NO DESCRIPTION Q'TY
4] Bolt M6*20L 6
42 Bracket 19B0160 3
43 | Set Bolt 19B0480 ) 1
44 Block 17B0510 2
45 Bolt M10*50L 4
46 Pin 2
47 Back Bracket | 17B0070 1
48 Piece 19B0110 1
49 Bearing Stand | 19B0120 1
50 Bolt M8*50L 8
51 Bearing Stand | 19B0130 1
52 Bolt M8*35L 4
53 Bolt M6*25L 6
54 Pump Plate 19B0060 1
55 Bolt M6*30L 2
56 Pump GRUNDFOS 1

101




MJ0LS vl



PARTS LIST

DY19-TIA
DATE:89.08.16 #+* TAIL STOCK *** PAGE1/2
NO PARTS NAME PARTS NO DESCRIPTION Q'TY REMARK
1 Center MT6# 1
2 011 Seal 150*115*16 1
3 Spindle 19T0030 1
4 Sleeve 21T0080 1
5 Bolt M6*20L 3
6 Set Screw M12*20L 2
7 Sleeve 21T0120 1
8 Handle 21T0130 1
9 Set Pin 21T0070 ]
10 Bolt M6*15L 3
11 | Tailstock Cast |19TOOIA 1
12 Shaft 19T0100 1
13 Key 8*7*S0L 1
14 Belt M12*70L 2
15 Washer |
16 Spring Washer 1
17 Base Casting |[19T0020 |
18 Wiper 19T0120 1
19 Screw M6*10L 4
20 Shaft 21T0150 1
21 Bolt M6*20L 3
22 Wiper 19T0130 1
23 Screw M6*25L 2
24 Set Plate 21T0060 2
25 Spring 2
26 Washer 2
27 Calamp Plate |21TO170 2
28 Spring Washer 2
29 Bolt M6*200L 2
30 Gear 21T0040 1
31 Key 8*7*32L ]
32 Bearing . #511005 2
33 Bushing 21T0160 1
34 Indering - 19T0120 1
'35 Handle Wheel |[19T0130 - 1
36 Screw 21T0140 1
37 Set Screw M6*30L |
38 Handle 19T0140 1
39 Gear 21T0050 l
40 Sleeve 21TO110 1

103




PARTS LIST

DY19-T1B

DATE:89.08.16 #** TAIL STOCK *#** PAGE2/2
NO PARTS NAME PARTS NO DESCRIPTION Q'TY REMARK

4] Bearing #511005 2

42 Bearing Stand [19T0150 1

43 Bolt M6*25L 4

44 Nut ANOS 2

104




Sldn

011 O 78

064l

S’ dXGSH

LILLS

S & 18

¥l Xl AL

0L20-112

B00-L-02C

— [N = =[N ||~ NN

:

fiea il

£00-1-9¢2

900-1-922 | G

S00-L-92¢

¥00-1-922

£00-1-92¢

00-1-9%¢

100-1-9¢¢

’-——-—-——

L

] )]

/

(7.

99z

-1 59

(414

RNNL-

1EB-380 ]




HYDRAULIC TAILSTOCK PARTS LIST
NO PARTS NAME PARTS NO QTY REMARK
1 Tailstock 22G-T-001 1
2 Tailstock base block 22G-T-002 1
3 Tailstock quill 22G-T-003 1
4 Nut for leadscrew 22G-T-004 1
5 Bearing housing 22G-T-005 1
6 Leadscrew M43xP6 22G-T-006 1
7 Hyd. Motor housing 22G-T-007 1
8 Hyd. Lock block 22G-T-008 2
9 Gib 27T-0270 1
10 Oil seal TC 115X140 14 1
11 Hyd. Cylinder for quill | HCB-Z 32 ST:10 1
12 Thrust bearing 51111 2
13 Lock nut M55XP1.5 1
14 Hydraulic motor TB-390 1
15 Hyd. Cylinder for base | HCB-Z 80 ST:110 2
16 Nut M39XP1.5 2

106




HYDRAULIC TAILSTOCK WITH LIVE QUILL

A)
=

I

(erow)S’ 1-+065

AR

@

\

©
&
\ i W)
\ ANNNNNNNNNNNNNY
=

N
N

F———————

6l

R | (C0-1-ONZZ

Gf

e | 100-1-ONET

14

ey | 100-1-ONZe

of

Wi [60-1-ONZT

[49

Wi, W 670-1-ONET7

I£

W | 201100

U

5170822052 ) SMOBZOSELT00

62

(DonaxHD) M (101S010608KD15T

1[4

ST V00— 1-ONZG

Le

SR V6L0-1-ONZE

9

516NN | 1516704509200

T4

Wae | 800-1-9¢¢Z

¥e

(0B00¥HO DGR [ 0LSD1080SX0IEKT

£T

WHHEL VBE0-1-ONCG

44

WA VIE0-1-ONEZ

¥4

QL 91N

0c

J01x051x52 1 )i OLOGIGELT00

61

E N [600-1-06¢

8l

(06ce.L)marane | YO0LWORE0ALLL]

Ll

S'LJYGENI (151 GGONSASZ00

91

{1 0L 1G) | L000L L L LG60Y

Gl

B B | #00-1-3GF

¥l

¥ 11 1S | 1000¥ L | LSGDY

£l

& ¥ VE00-1-ONZG

Zl

kR vL00-1-ONZG

1

E % | 00-1-0G

0l

(D70 Mo | 0250 SIS0

60

{1202¢ humevez| 0001 Z0ZE 0K

80

WE | 120-1-96

10

(1209} st 100001209208

90

WHRR  V00-1-ONZ

a0

R VE10-1-ONZ]

0

MRS VB00-L-ONZ]

£0

WRE | L01-1-ONET

20

10

=-—-.—-.—-.—-—NNNv—-—.—-—N-——————-—-——NNN————-—-————-—

W A BIOL-1-ONTE
3 % #H

o]}

4 | b

107



1\

‘EW///////////#

i )

AT

S




PARTS LIST (C AXIS AND ENCODER)

ITEM PARTS NO. DESCRIPTION SPEC. QTY
1 22NC-HB-070 ENCODER BRACKET 1

2 22NC-HB-071 SPINDLE ENCODER PULLEY 1

3 22NC-HB-072 ENCODER PULLEY 1

4 22NC-HB-073F | ENCODER SHAFT 1

5 Z22NC-H-074 SPACER 1

6 22NC-H-075 ENCODER COVER 1

7 402620822001 | BEARING 620827 2

8 00335M169015 | HTD BELT 1

9

[ERN
o

109




Y AXIS

{Iay
[©) | " =M =z orror 5
Il L | | - o
UM r
mq000g
£ Ny
{
) a0 L
8W @ m @ b

—

i, H

+

[

110




434.5

*E

033 2000w
LYINC

=iy \: :
'; = ,I:\;i:E [j i]] o LEJ I —"4/‘
Fa I: K Eﬁz% =

SiS)

+—ii;%

25

@gi agin
i
N SN NN

]
[
_l

=
N
R
-
AR

T
=
&:
\

111



PARTS LIST (Y AXIS)

ITEM PARTS NO. DESCRIPTION SPEC. QTY
1 22NC-S-102 Cross slide 1
2 22NC-SY-001 Y axis slide base 1
3 22NC-SY-002 Y axis slide 1
4 22NC-SY-003 Turret base 1
5 22NC-SY-004 Fix plate 4
6 22NC-SY-005 Fix plate 1
7 22NC-SY-006 Fix plate 1
8 22NC-SY-007 Bearing housing 1
9 22NC-SY-008 Y axis ballscrew 1
10 22NC-SY-009 Nut housing 1
11 22NC-SY-010 Adjust plate for nut housing 2
12 4037007DB001 bearing 7007 3
13 22NC-B-006B Spacer 1
14 14NC-B-007 Bearing cover 1
15 00302063001 YSF-M35xP1.5 1
16 2331CXSD3210STO01 | Hydraulic cylinder SD type CX-SD 32*10ST |1
17 00373030040 Coupling HAL-80C-30*40 |1
18 0024704206209 Oll seal TC-42*62*9 1
19 13G-S-008 screw M8*25 8
20 E22PGL142400000 | Gear reducer PGL 142-4 1
21 Servo motor A22i 3000rpm 1

112






